15037 PARTS LIST
VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 1 3 1/2° X 3° HUMP HOSE 1 | TREE RIVOT
PART NO.: 15037 1 | VOLANT FILTER BOX LID 3 |10/32 SOCKET HEAD SCREWS| 1 |1/2" X 14 1/2* VINYL TRIM
sz|_|>_|_|>|_|”_”_u_z szlﬁmcm”lﬁ”_”_”_zw 1 | VOLANT AIR FLOW DUCT 1 |8 MM X 40 BOLT 1 | SENSOR GASKET
1 | RAM FILTER W/CLAMP 2 |10 MM SCREWS 1 |17 ELBOW FITTING
WWW.VOLANT.COM 1 | VOLANT ADAPTER 1 | 3/8° WASHER 6 | 1/4°-20 TRUSS HEAD SCREWS
TECH SUPPORT: (909) 481—-3888 2 | #048 CLAMPS 3 | 174" wASHERS 6 | 1/4* RUBBER WASHERS
2 | #056 CLAMPS 3 |10/327 LOCK WASHERS
1 |3 1/4* X 3° SLEEVE 1 | 3/8” LOCK WASHER
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CLAMP NOTE: INSERTS ARE MADE FOR

PART NO. 15535, PLEASE DISREGARD
FOR PART NO, 13337, PLASTIC
SCREWS ARE PROVIDED.
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